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Page No. : 1 of 6

Date - NOV. 17, 2009

SUPER SHENG ENTERPRISE CO., LTD.
No. 6, Lane 151, Minsheng St., Sanhsia Town, Taipei Hsien 23741, Taiwan

The following merchandise was submitted and identified by the applicant as:

Product Description: = SUPERSEN BRACKET

Style/Item No.: BK1-22, BK1-22-A, BKT-22-1, BKT-22-O, BKT-23, BKT-23-A, BKT-23-I,
BK1-23-0O, BKT-24-1, BKT-24-O, BKT-25-A, BKT-25-B, BKT-25-C,
BKT-25-1, BKT-25-0O, BKT-26-L, BKT-26-LA, BKT-26-R, BKT-26-RA,
BK'T-27-L, BKT-27-R, BKT-28-L, BKT-28-R

Manutacturer/Vendor: SUPER SHENG ENTERPRISE CO., LTD.

Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested:
Tensile strength test

Test Methods:
1. Secure the sample on the test platform. (Photo “X*)

2. Hook a steel cable on the outer edge of protruding shaft, apply an upward load by means of testing

machine, until the sample is damaged then record the max force.
3. Testing Machine: INSTRON 5581.
4. Speed: 10 mm/min.

5. Diameter of steel cable: @4.7 mm

Test Results:
---Please see attached sheet---

Testing Periods: NOV. 10, 2009

Sighed for and on behalf of
SGS Taiwan Ltd.

Qe AN~ J""'
Benson Liao
Asst. Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
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Sample Max. force (kgf) Failure mode
BKT-22 242.12
BKT-22-A 232.83
BKT-22-1 218.41
BKT-22-0O 272.05
BKT-23 307.48
BKT-23-A 296.10
BKT-23-1 235.43
BKT-23-0O 291.55
BKT-24-1 2713.03
BKT-24-0O 316.55
BKT-25-A | 423.26
BKT-25-B 432.93 The sample was broken
BKT-25-C 401.45
BKT-25-1 321.05
BKT-25-0O 372.34
BK'T-26-L - 342.10
BKT-26-LA 318.60
BKT-26-R 264.31
BKT-26-RA 360.25
BKT-27-L 280.36
BKT-27-R 243.87
BKT-28-L 282.54
BKT-28-R 257.62

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
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Photo “A
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C” (Appearance of sample) BKT-22-1 | Photo “D” (Appearance sample) BKT-22-0
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Photo “E” (Appearance of sample) BKT-23 Pht (ppearane of sample) BKT-23-A

--- §ee next page ---
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1-23-1 | Photo “H” (Appearance of sample) BKT-23-O

_Photo “I” (Appearance of sample) BKT-24-1 | Photo “J” (Appearance of sample) BKT-24-O
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OK" (eanc of sample BK'1-25-A | Photo “L” (Appearance of smple) BKT-25-B

-== See next page —-
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Photo “M” (Appearance of sample) BKT-25-C | Photo “N” (Appearance of sample) BKT-25-1
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Photo “T” (Appearance of sample) BKT-27-L
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Photo “W” (Appearance of sample) BKT-28-R o Photo “X” (Te setp)

--- End of Report ---
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